



## DCGI APPROVED MOLECULES

S.No.	PRODUCT NAME	DOSAGE FORM	S.No.	PRODUCT NAME	DOSAGE FORM
1	Aceclofenac 100mg+ Paracetamol 325mg+ Serratiopeptidase 15mg	Tablets	49	Methylcobalamin 750mcg+ Vitamin B6 3mg+ Folic Acid 1.5mg+ Alfa Lipoic Acid 100mg	Capsules
2	Aaceclofenac 100mg/ 100mg+ Paracetamol 325mg/ 325mg+ Thiocolchicoside 4mg/ 8mg	Tablets	50	Methylcobalamin 1500mcg+ Pyridoxine 20mg+ Folic Acid 5mg	Tablets
3	Atorvastatin 10mg+ Vitamin D3 1000 IU	Tablets	51	Methylcobalamin 500mcg+ Gabapentin 300mg	Tablets
4	Azelinidipine 8mg/ 16mg	Tablets	52	Metformin HCL SR IP 500mg/ 1000mg+ Vildagliptin 50mg/ 50mg	Tablets
5	Azilsartan Medoxomil 40mg/ 80mg	Tablets	53	Minocycline Hydrochloride USP 45mg/ 65mg (ER)	Tablets
6	Azilsartan Kamedoxomil 40mg+ Chlorthalidone IP 6.25mg	Tablets	54	Montelukast Sodium IP 4mg+ Fexofenadine HCL IP 60mg/ 5ml	Suspension
7	Azilsartan Medoxomil 40mg/ 40mg+ Cilnidipine 5mg/10mg	Tablets	55	Montelukast Sodium IP 4mg+ Bilastine 10mg Orodispersible	Tablets
8	Azilsartan Kamedoxomil 40mg/ 40 mg+ Chlorthalidone IP 12.5mg/ 25 mg	Tablets	56	Nortriptyline Hydrochloride IP 10mg+ Pregabalin IP 50mg	Tablets
9	Apremilast 10mg/ 20mg/ 30mg (Additional Indication)	Tablets	57	Naftifine Hydrochloride USP 2% w/w+ Cream base q.s.	Cream
10	Apremilast 10mg/ 20mg/ 30mg	Tablets	58	Obeticholic acid 5mg/ 10mg	Tablets
11	Acotiamide Hydrochloride 100mg (As trihydrate)	Tablets	59	Olmesartan Medoxomil 20mg/ 40mg+ Chlorthalidone 6.25mg/ 6.25mg	Tablets
12	Benidipine Hydrochloride JP 4mg/ 4mg+ Telmisartan IP 40mg/ 80mg	Tablets	60	Olmesartan 20mg/ 40mg+ Chlorthalidone 12.5mg	Tablets
13	Bempedoic Acid 180mg	Tablets	61	Olmesartan Medoxomil 20mg/ 40mg+ Amlodipine Besylate IP 5mg/ 5mg + Hydrochlorothiazide IP 12.5mg/ 12.5mg	Tablets
14	Benfotiamine 100mg+ Mecobalamin 1000mcg+ Pyridoxine HCL 3mg+ Alpha Lipoic Acid 200mg+ Inositol 100mg+ Folic Acid 1.5mg	Capsules	62	Ozenoxacin 1% w/w	Cream
15	Bilastine 10mg	Tablets	63	Piracetam IP 400mg/800mg+ Citicoline Sodium 500mg/500mg	Tablets
16	Bilastine 10mg+ Montelukast IP 4mg Per 5 ml	Suspension	64	Pregabalin 75mg/150mg+ Methylcobalamin 500mcg/750mcg	Capsules
17	Bilastine 20mg+ Montelukast 10mg	Tablets	65	Pregabalin IP 75mg+ Nortriptyline IP 10mg	Tablets
18	Brivaracetam 10mg Solution	Solution	66	Pregabalin PR 75mg+ Etoricoxib 60mg	Tablets
19	Citicoline 200mg/ 500mg/ 750mg/ 1000 CR	Tablets	67	Paracetamol IP 500mg+ Thiocolchicoside IP 8mg	Tablets
20	Citicoline 500mg/ 750mg Per 5ml	Syrup	68	Prucalopride 1mg/ 2mg	Tablets
21	Combikit 14 Ticagrelor 90mg+ 7 Aspirin GR 75mg	Tablets	69	Rosuvastatin 5mg/ 10mg+ Vitamin D3 IP 1000 IU/1000 IU	Tablets
22	Dapagliflozin Propanediol USP 10mg+ Sitagliptin Monohydrate IP 100mg + Metformin hydrochloride IP (ER) 500/ 1000mg	Tablets	70	Rosuvastatin 5/10/20mg (As Pellets)+ Clopidogrel 75mg/75mg/75mg (As Pellets)	Capsules
23	Dapagliflozin Propanediol USP 10mg+ Sitagliptin Phosphate Monohydrate 50mg	Tablets	71	Rosuvastatin 5mg/10mg/10mg+ Aspirin 75mg/75mg/150mg	Capsules
24	Dapagliflozin Propanediol USP 10/ 10mg+ Teneagliptin 20/20mg+ Metformin SR 500/ 1000mg	Tablets	72	Rosuvastatin 5mg/10mg/20mg+ Aspirin 75mg/75mg/75mg	Tablets
25	Diacerein 50mg+ Glucosamine Sulphate Potassium 750mg+ MSM 250mg	Tablets	73	Rosuvastatin Calcium IP 5/10/20mg (As Pellets)+ Aspirin IP75/75/75mg (As EC Pellets)+ Clopidogrel bisulphate IP 75/75/75mg (As Pellets)	Capsules
26	Diacerein 50mg/ 50mg+ Glucosamine Sulphate Potassium 500mg/ 750mg	Tablets	74	Sitagliptin Phosphate Monohydrate 100mg/ 100mg+ Metformin Hydrochloride IP (ER) 500mg/ 1000mg	Tablets
27	Diacerein	Capsules	75	Sitagliptin Phosphate Monohydrate IP 100mg/ 100mg+ Dapagliflozin Propanediol USP 5mg/ 10mg	Tablets
28	Diclofenac Potassium 50mg/ 50mg+ Thiocolchicoside 4mg/ 8mg	Tablets	76	Sitagliptin Phosphate Monohydrate IP 50mg+ Dapagliflozin Propanediol USP 5mg	Tablets
29	Dapagliflozin Propanediol USP 10mg+ Linagliptin 5mg	Tablets	77	Sitagliptin Phosphate Monohydrate IP 50mg/ 50mg+ Metformin Hydrochloride IP 1000mg/ 1000mg+ Glimepiride IP 1mg/ 2mg	Tablets
30	Dapagliflozin 10mg+ Vildagliptin IP (SR) 100mg+ Metformin HCL IP (SR) 500/1000mg	Tablets	78	Sucralfate USP 1gm+ Oxetacaine BP 10mg/ 5ml	Suspension
31	Dapagliflozin 5mg/ 5mg/ 10mg/ 10mg+ Metformin HCL 500mg/1000mg/500mg/1000mg (ER)	Tablets	79	Tamsulosin HCl 0.4mg (Modified Release)+ Deflazacort 30mg	Capsules
32	Duloxetine Hydrochloride (Delayed Release Pellets) IP 20mg/ 20mg/ 30mg+ Pregabalin IP 75mg/ 50mg/ 75mg	Capsules	80	Telmisartan IP 80mg+ Cilnidipine 10mg	Tablets
33	Pregabalin IP 50mg/ 75mg+ Duloxetine Hydrochloride IP (As Gastro Resistant Pellets) 10mg/ 20mg	Capsules	81	Telmisartan 40mg/ 40mg+ Rosuvastatine 10mg/ 5mg	Tablets
34	Gabapentin IP 100/ 200mg+ Nortriptyline HCL IP 10/ 10mg	Tablets	82	Telmisartan IP 40mg/80mg+ Chlorthalidone IP 6.25mg/12.5mg	Tablets
35	Imeglimin Hydrochloride 500mg/ 1000mg	Tablets	83	Teneagliptin HBR Hydrate IP 20mg+ Metformin HCL IP (SR) 500/ 1000mg + Pioglitazone HCL IP 15mg	Tablets
36	Itraconazole 50mg/ 200mg	Capsules	84	Teneagliptin 20mg/20mg+ Metformin HCL (SR) 1000mg/500mg	Tablets
37	Itraconazole 65mg/ 130mg (Supra Bioavailable Formulation)	Capsules	85	Teneagliptin Hydrobromide Hydrate IP 20mg+ Dapagliflozin Propanediol USP 5mg/ 10mg	Tablets
38	Itraconazole Solution 10mg/ml	Solution	86	Teneagliptin 20mg/ 20mg+ Pioglitazone IP 15mg/ 30mg	Tablets
39	Ivabradine PR 10mg/ 15mg	Tablets	87	Teneagliptine 20mg	Tablets
40	Linagliptin 2.5/5mg+ Metformin Hydrochloride IP (ER) 1000mg	Tablets	88	Tofacitinib Extended Release 11mg/22mg	Tablets
41	L- Carnitin 500mg+ Methylcobalamin 1500mcg+ Folic Acid 1.5mg	Tablets	89	Tofacitinib Film Coated Tablets 10mg	Tablets
42	L- Methylfolate Calcium 1mg+ Pyridoxal-5-Phosphate 0.5mg+ Methylcobalmin 1500mcg	Tablets	90	Tofacitinib Citrate 22mg (ER)	Tablets
43	L-5-Methyltetrahydrofolate Calcium 100mcg+ Vitamin D3 1000 IU+ Myo-Inositol 1gm	Tablets	91	Topiroxostat 20mg/40mg/60mg	Tablets
44	L-Carnitine L-Tartrate eq. to L-Carnitine 500mg+ Methylcobalamin 500mcg+ Folic Acid IP 1.5mg	Tablets	92	Trypsin BP 48mg/ 96mg+ Bromelain 90mg/ 180mg+ Rutoside Trihydrate 100mg/ 200mg	Tablets
45	Mecobalamin 500mcg+ Folic Acid 1500mcg	Tablets	93	Vildagliptin (SR) 50mg/100mg	Tablets
46	Mecobalamin 1500mcg+ Vitamin B1 IP 10mg+ Vitamin B6 IP 3mg+ Calcium Pentothenate IP 50mg	Tablets	94	Vildagliptin (SR) 100mg+ Dapagliflozin 5mg/ 10mg	Tablets
47	Mecobalamin IP 1500mcg+ Nortriptyline HCL IP 10mg + Pregabalin PR IP 75mg / IR	Tablets	95	Vildagliptin 50mg+ Dapagliflozin Propanediol USP 5mg	Tablets
48	Methylcobalamin (ER) 1500mcg	Tablets	96	Vildagliptin (SR) 100mg+ Metformin HCL IP (SR) 500mg/ 1000mg	Tablets
			97	Vildagliptin 100mg (SR)+ Pioglitazone HCL 15mg	Tablets